HEECRT 5654

made For garden




£

made For garden

9654

Position Part number Nazev Name

1 565400001 Paka spojky Clutch lever

2 565400002 Horni madlo Upper handle

3 565400003 Bowden spojky Clutch cable

4 565400004 Doraz Stopper

5 S-06*30 Sroub M6x30 Screw 6x30

6 S-06*40 Sroub M6x40 Screw M6x40

7 M-06 Matice M6 Nut M6

8 565400008 Kfidlova matice madla Knob nut

9 SV-06*35 Sroub madla Screw M6x35

10 565400010 Spodni madlo Lower handle

11 26300168401 Drzak madla startovani Starter rope guide hook

12 565400012 Motor Engine
5654000121 Polomotor Half-Engine

13 565400013 Bo¢ni kryt motoru lining panel

14 565400014 Potah kose Grasscatcher bag

15 565400015 Poklice kola Wheel cover

16 M-08 Matice M8 Nut M8

17 P-08 PodloZka 8 Plain washer 8

18 565400018 Podlozka 40x23x2 Washer 40x23x2

19 565400019 Kolo Wheel

20 565400020 LoZisko kola Wheel bearing

21 120303 PodloZka Washer

22 565400022 Remenice motoru Sheave, engine

23 SI-08*16 Sroub imbus M8x16 Screw M8x16

24 565400024 Voditko Femenu Belt guide

25 565403081 Pero Flat key

26 PP-08 Pruzna podlozka 8 Spring washer 8

27 565400027 Vymezovaci pouzdro Spacer sheath

28 565400028 Viko kose Rear cover

29 565400029 Pruzina vika ko$e leva Rear cover left spring

30 565400030 Pruzina vika koSe prava Rear cover right spring

31 565400031 Osa vika kose Rear cover shaft

32 565400032 Osa Tension shaft

33 S-06*20 Sroub M6x20 Screw M6x20

34 565400034 Pravy kryt Sasi Deck right cover

35 565400035 BocCni kryt pravy Right cover

36 565400036 Cep kola Wheel shaft (pin)

37 565400037 Boé&ni kryt maly P Right cover - small

38 ST4,2*13 Sroub ST4,2x13 Screw ST4,2x13

39 565400039 PodloZzka Washer

40 565400040 Sasi Deck

41 565400041 Prepazka Plate

42 S-08*16 Sroub M8x16 Screw M8x16

43 565400043 Bocni kryt levy Left cover

44 565400044 Boé&ni kryt levy L Left cover - small

45 565400045 Hfidelka se zavitem Fixed shaft with thred

46 565400046 Levy kryt Sasi Deck left cover

47 565400047 Klinovy femen 10x600Li V-Belt 10x600L.i

48 565400048 Kryt femenu Belt cover

49 380140011-0004 | Sroub M6x10 Screw M6x10

50 565400050 Pruzina napinani Tensioner spring

51 565400051 Drzak Fixing plate

52 380140102-0004 | Sroub M6x25 Screw M6x25

53 565400053 Paka napinani Tensioner lever




HEECRT 5654

made For garden

Position Part number Nazev Name
54 565400054 Pouzdro Bushing
55 565400055 Velka podlozka Dish washer
56 565400056 Pouzdro Spacer bushing
57 6203-2RS lozisko 6203-RS Bearing 6203-RS
58 565400058 VVymezovaci pouzdro Pulley spacer
59 565400059 Napinaci femenice Tension sheave
60 S-08*35 Sroub M8x35 Hexagon head bolt M8x35
61 565400061 Podlozka Washer
62 565400062 Sroub M6x60 Hexagon head bolt M6x60
63 565400063 Remenice hnana Driven sheave
64 SI-06*25 Sroub M6x25 Screw M6x25
65 565400065 Domecek loZiska Bearing housing
66 6202-2RS Lozisko 6202-RS Bearing 6202-2RS
67 565400067 Matice M18 Nut M18
68 565400068 Podlozka Washer
69 565400069 Kryt loZiska Inner dust cover
70 565400070 Hfidel noze Blade shaft
71 565400071 Nuz Blade
72 565400072 Vymezovaci pouzdro noze Blade spacer
73 TK-09 Tfmenovy krouZek 9 E clip 9
74 565400074 Osa prednich kol Front wheel shaft
75 M-06 Matice M6 Nut M6
76 565400078 Madlo paky zdvihu Height adjusting handle
77 PP-06 Pruzna podloZka 6 Spring washer 6
78 P-06 Podlozka 6 Plain washer 6
79 565400079 Aretace paky Clutch lever locking rod
80 565400080 Pruzina Spring
81 565400081 Packa Lever
82 565400082 Cep 3x15 Pin 3x15
83 565400083 UloZeni pfedni osy Front shaft lock plate
84 565400084 Podlozka Washer
85 565400085 Sroub madla M6x45 Screw M6x45
87 ST4,2*9,5 Sroub ST4,2x9,5 Screw ST4,2x9,5
88 565400088 Drzak bowdenu Cable block clip
89 565400089 Ram koSe Grasscatcher frame
90 565400090 Vnitfni kryt kola Wheel inner cover
91 565400091 Navlek madla Upper handle grip
100 565400100 NoZovy valec Blade cylinder




HEECRT 5654

made for garden

47

53

Iy

— l Polomotor - 5654000121

Position Part number Nazev Name
1 565402001 Sroub M6x12 Screw M6x12
2 565402002 Ventilové viko Cylinder head cover
3 785001031 Tésnéni ventilového vika Cylinder head cover gasket
4 565402004 Svorka kabelu Cord clamp
5 565402005 Hadi¢ka odvzduSnéni Breather tube
6 565402006 Vahadlo ventilu kompletni Valve rocker assembly
7 565402007 Vodici deska Push rod guide plate
8 565402008 Podlozka pruziny ventilu Valve spring retainer
9 565402009 Pruzina ventilu Valve spring
10 565402010 TyCka zvedani ventilu Push rod
11 565402011 Zdvihatko Valve lifter
12 565401080 Svicka zapalovani Spark plug
13 565402013 Sroub M8x55 Screw M8x55
15 565402015 Svornik vyfuku Muffler stud bolt
16 565402016 Hlava valce Cylinder head gasket
17 565401083 Tésnéni pfiruby karburatoru Insulator gasket
18 565401084 PFiruba karburatoru Carburetor intake flange
19 565402019 Tésnéni karburatoru Carburetor stud bolt
20 565402020 Karburator Carburetor
21 565402021 Tésnéni hlavy valce Cylinder head gasket
22 565402022 Ventily set Valve set
24 565402024 Sada pistnich krouzku Piston ring set
25 565402025 Pist Piston
26 565402026 Pistni Cep Piston pin
27 565402027 Pojistny krouzek pistniho ¢epu Piston pin clip




HEECRT 5654

made For garden

Position Part number Nazev Name
28 565402028 Ojnice Connecting rod
30 Nedodava se jako ND | Klikova skfin Crankcase
32 565402032 Vypoustéci Sroub Oil drain bolt
35 565402035 Civka zapalovani Ignition coil
37 565402037 Gufero 17x30x6 Oil seal 17x30x6
38 565401020 Setrvacnik Flywheel
39 565401019 Ventilator Fan
40 565401018 Miska startéru Starter idle pulley
42 565402042 Kryt ventilatoru Fan cover
43 565402043 Startér kompletni Starter assembly
45 565402045 Kulisa regulace otadek Governor control board
47 565402047 Vypina¢ motoru Engine stop switch
50 565401097 Palivovy kohout Fuel faucet
52 565401096 Palivova hadi¢ka Fuel tube
53 565402053 Vzduchovy filtr kompletni Air cleaner assembly
55 565402055 Té&snéni vyfuku Muffler gasket
56 565402056 Vyfuk Muffler
56 565402056 Kryt vyfuku Muffler cover
58 6203 LozZisko 6203 Ball bearing 6303
59 565402059 Woodruffovo pero Semicircle key
60 565402060 Klikova htidel Crankshaft
61 565402061 Pero Plain key
62 565402062 Vackova hridel Camshaft key
63 565402063 Té&snéni klikové sk¥iné Crankcase gasket
64 565402064 Cep Dowel pin
65 6303 Lozisko 6303 Ball bearing 6303
66 565402066 Tésnéni olejové mérky Oil dipstick gasket
67 565402067 Olejova mérka Oil dipstick
68 565402068 Kryt klikové skfiné Crankcase cover
69 565402069 Sroub M6x25 Screw M6x25
71 565402071 Kolo regulatoru otacek Governor gear
74 565402074 Palec Governor slide bush
75 565402075 Ovladaci tahlo regulatoru Governor control rod
77 565402077 Paka regulatoru otacek Governor lever
78 565402078 Pruzina Governor spring
79 565402079 PruZina tahla regulatoru Throttle return spring
80 565402080 Tahlo regulatoru otacek Governor rod
81 565402081 Kryt Cover
82 565403084 Palivova nadrz Fuel tank
83 565401100 Sitko nadrze Fuel cap net
84 565401099 Palivova zatka Fuel tank cap




